
Can we Halve the Street?

Design
Technology

125th Street Harlem:  Waste, Water and Energy



Samina’s 
Project

Alanna’s 
Project

Jared and 
Esther’s 
Projects

Jay’s 
Project

Vera and
Carolyn’s 
Projects

Bennet’s 
Project



Overall Design for One Turbine:

Site Description
The Riverside Drive Viaduct is located at 125th street and 
12th avenue.  It is approximately 1800 feet long, 56 feet 
wide and 78.13 feet from the ground.  Each year tones of 
water flows off the bridge during big storms and goes 
unused.  The proposal is to use this water and convert it 
into electricity using water turbines.  

The follow is a design for a water collection system 
that leads into a series of water turbines.
[...]
temperatures anywhere from 2 to 10 degrees. The hot air helps create ozone, a 
component of smog. 
•Combined Sewer overflow problem: About half the time it rains in New York City, raw 
sewage and polluted runoff combine in sewer pipes and overflow – without treatment –
into the City’s surface waters. 460 CSO pipes throughout the five boroughs dump 27 
billion gallons of untreated wastewater into NYC’s waterways each year.  CSO events 
occur somewhere in NYC over 70 times each year – an average of at least one overflow 
each week.  In some areas, 1/10 inch of rain in an hour can trigger a CSO event. 
•Air quality: urban infrastructure, waste, heavy traffic pollution

Green Roof Design:
(cross section)
Description of layers from concrete rooftop to 
vegetation:
1-Roof deck: 16inch concrete slab roof deck. 
2-Roofing Membrane: Monolithic Membrane is hot, 
fluid applied, rubberized asphalt, which serves as a 
waterproofing membrane. It is applied in two coats, 
with a layer of fabric reinforcement between layers, 
to a thickness of 215mils. 
3-Protection Course/Root Barrier: Prevents roots 
from penetrating the roofing membrane. Hydroflex 
RB is a heavy-duty protection course used for roofs, 
which will be subject to high amounts of 
construction traffic or where plants with deeper and 
more aggressive root structures are to be planted. 
4-Insulation/Air barrier: Dow STYROFOAM is a 
closed cell, extruded polystyrene that exhibits high 
compressive strength and moisture resistance, 
while maintaining excellent long term insulation 
value.

Civil Engineering Student: Sevinc Yuksel  Architecture Student: Samina Iqbal Studio Critics: Patricia J. Culligan (Engineering), Richard A. Plunz (Architect)
SUPERBLOCK: Green Solutions

Green Roof Loading Analysis:
The following loading conditions should be considered for the green roof:
•A Green roof with 8 inch soil depth would have a dry assembly weight of  50 LB/SF. The 
wet weight (the saturated weight) would be approximately 78LB/SF. One inch of water 
weighs 5.2 LB.  The difference between the two is 28 LB, so the equivalent of over 5 inches 
of rain would have to fall to saturate an assemble of 8 inch soil depth.
•Superblock green roof assembly will have soil depths ranging from 4 inches to 16 inches. 
Therefore the saturated weight will vary from 39LB/SF to 156LB/SF. Previous case studies 
show that a 16inch concrete slab for the roof assemble will be enough to support to green 
loading. 

References: 1. http://www.theslatinreport.com/top_story.jsp?StoryName=0304gr.txt&Topic=Design&fromPage=Design 2. http://www.riverkeeper.org/document.php/329/Riverkeepers_CS.doc 3. http://www.hydrotechusa.com/START.HTM 4. www.greenroofplants.com 5. http://www.dec.state.ny.us/website/dfwmr/heritage/rpsl.pdf 6. http://www.thegardenhelper.com/ps~trees.html?

7. http://permanent.access.gpo.gov/websites/epagov/www.epa.gov/OWOW/nps/roofcover.pdf 8. www.balmori.com 9. http://www.greenroofs.org/pages/grhc2004_solaire_bldg.htm 10. Information provided by Tom Chartier and Stuart Gaffin

Urban Ecology Studio: 125th Street Smart Street Proposals

Green Roof Site 
Specifications:
For this specific project the following 
apply:
•Superblock location: between 
Amsterdam and Morningside avenue/ 
south of 125 street
•Green roof location: Amsterdam Avenue 
and 125th street corner. Located on the 
outer side of the Superblock. 
•2-3 story high newly constructed 
building. (flexible with loading conditions)
•20 story towers are located behind the 
green building causing significant shade 
conditions.
•Water treatment system in the 
superblock, which could be integrated to 
the green system. 

5-Water retention: Additional water retention can be achieved through the use of Moisture Retention Mat SSM45, 
which is composed of non-rotting, polypropylene fibers stitched through a polyethylene carrier sheet that is rolled out 
over the root barrier or insulation/air layer.
6-Drainage/Water Storage/Aeration: Floradrain FD60 provides superior water drainage, water storage, and aeration to 
create a harmonious balance of air and water in the substrate soil. It is specifically designed for intensive systems 
where substantial water retention is required for plant usage. FD60 consists of lightweight panels of 100% recycled 
polyethylene, molded into specially designed drainage channels and retention cups filled with mineral soil. The unique 
design allows for the free drainage of excess water, achieving flow rates from 2.5 to 28 times higher than that of 
conventional drainage methods. At the same time, the system is engineered to promote irrigation through capillary 
action and evaporation into the soil/vegetation level. Floradrain is installed loose-laid over the Moisture Retention Mat 
SSM45 or insulation. It is easily cut to fit around penetrations, perimeters, and drains. 
7-Filter Fabric: Systemfilter SF is a geotextile filter sheet made of non-rotting, non-woven polypropylene fibers. It is 
highly resistant to all natural acids and alkalis, and chemically neutral. Systemfilter SF is unrolled over the entire roof 
area completely covering the Floradrain elements.
8-Soils: The choice of soil is very critical for the greenroof system. The soil needs to provide a stable structure for the 
anchorage of the plants' root system, while remaining as light as possible to prevent excess loading of the roof 
structure. It must also supply essential nutrients, water and oxygen.
9-Vegetation: The selection of the appropriate plants depends on the building construction, anticipated use of roof, soil 
depth and climate conditions. Variety of choices is available for intensive roofscapes, including sod grass lawns, 
perennial flowers, shrubs and even small trees. ( information obtained from reference#3)

Irrigation: A pipe is placed in 20 inches spacing along the soil layer. The moisture of the soil is measured constantly 
and when its below the required water content, irrigation is activated. In the Superblock green roof design recycled 
water coming from the water treatment system will be incorporated to the irrigation system.

Plant Selection:
Harlem is located in the Hydration zone 7. Preferable green roof plants are as follows:

We could also consider endangered plants of New York State to bring the species back to life:

S1: Critically imperiled in New York State due to extreme rarity. 
SH: Historical. No existing sites known in New York in the last 20 years. 
SX: Extirpated from New York State.

1

3
4

2

5

9

8

7

6

16 inch
12 inch

8 inch

4 inch

Soil depths:
Rooftop design: Park detail: View from 125th street:

Delosperma nubigenum

Talinum calycinum

Isotria medeoloides

http://www.theslatinreport.com/top_story.jsp?StoryName=0304gr.txt&Topic=Design&fromPage=Design�
http://www.riverkeeper.org/document.php/329/Riverkeepers_CS.doc�
http://www.hydrotechusa.com/START.HTM 4.www.greenroofplants.com�
http://www.greenroofplants.com/�
https://cubmail.cc.columbia.edu/horde/util/go.php?url=http%3A%2F%2Fwww.dec.state.ny.us%2Fwebsite%2Fdfwmr%2Fheritage%2Frpsl.pdf&Horde=ef9030206dfcc8b8324e08612ce4dbdb�
https://cubmail.cc.columbia.edu/horde/util/go.php?url=http%3A%2F%2Fwww.thegardenhelper.com%2Fps%7Etrees.html%3F&Horde=ef9030206dfcc8b8324e08612ce4dbdb�
http://permanent.access.gpo.gov/websites/epagov/www.epa.gov/OWOW/nps/roofcover.pdf�
http://www.balmori.com/�
http://www.greenroofs.org/pages/grhc2004_solaire_bldg.htm�


Civil Engineering Student: Suzanna Silverstein  Architecture Student/s: Samina Iqbal & Jared Olmsted Studio Critics: Patricia J. Culligan (Engineering), Richard A. Plunz (Architect)
WASTEWATER TREATMENT

References: 1: The Water Environment Federation www.wef.org 2: Water and Wastewater Technology, Hammer & Hammer, Englewood Cliffs NJ, Prentice Hall 1996  3: Water Treatment: Principles and Design, MWH, Hoboken NJ, John Wiley & Sons 2005  4: Unit Operations & Processes in Environmental Engineering, “Activated Sludge”, Reynolds & Richards, 
Thomas Engineering 1995  5: Professor William Becker, Columbia University, November 2005 (Conversations)  6: Koch Water www.koch_water.com 7: Tom Chartier from the Solaire  8: Mike Svavoda, Applied Water Management (Solaire WWTP Design Engineer)

Urban Ecology Studio: 125th Street Smart Street Proposals

 

Extended Dissolved Air Flotation 
Aeration Tank

Bacteria & 
Protozoa

Primary 
Blackwater 

Inflow

Primary Clarifier Final Clarifier

Sludge Thickener

Anaerobic Digester
Dewatering Belt 

Filter Press

Effluent From 
Methane 
Digester

Sludge Cake 
(Fertilizer)

Methane & CO2
(fuel/plant 
support)

Primary 
Effluent 

(Irrigation)

Caustic Soda 
Cl2

Ozone             
UV             
ACH Solution

Inputs Outputs

Influent 
MakeUp

Population Flow Rate

BOD

SS

VS

TDS

Primary 
Clarifier

Flow Rate (Q) Area

Depth Volume

Bottom Slope Detention Time

Overflow Rate Weir Loading

BOD & SS Removal

Aeration 
Tank

BOD MLSS

F/M Recirculation ( R )

R/Q Combined Influent 
(Q+R)

Depth Area

BOD Design Load

Final 
Clarifier

Depth Area

Bottom Slope Detention Time

Overflow Rate Weir Loading

Flow (Q+R) BOD, SS, & VS 
Removal

Thickener
SS Area

Depth Volume

Area Design Load SS Removal

Anaerobic 
Digester

Depth Volume

Population Area

Volume Loading        
(per capita)

Gas Production

VSin Methane Production

VSout (70% removal) CO2 Productions

Gas Production/VS

Gas Composition 
%s

Dewatering

Operating Time Belt Width

Total Dissolved 
Solids

Manufacturer 
Standards

Solids Load Design Equipment 
Dimensions

Quantity (2)

Effluent

Population Water Flow

Treatment 
Standards Sludge Supply

CO2 Supply

Methane Supply

Storage
Building Height Necessary Capacity

Usage Patterns Dimensions

Flow Rates

Schematic Diagram of Designed Wastewater Treatment Process Design Process

Design Standards
(From the Solaire)

BOD <     10 mg/L

Suspended Solids <     10 mg/L

Fecal Colliform <     100/100mL

pH 6.5     - 8

Total Dissolved Solids 250   - 450 mg/L

Turbidity <     0.5 NTU

Cost Issues
(Comparison to the Solaire)

- Equipment: Setting up a custom treatment center with large 
industrial equipment has a tremendous initial cost. Should any of the 
equipment need to be replaced, the impact of these costs will be 
compounded.

- Labor: The Solaire treats about 30,000 gallons per day 
(substantially less than Smart Streets scenarios) and has a staff of 
25. In addition to paying wages, employee training for operation and 
maintenance of the facility will be needed. An engineer should also be 
on call or on staff to conduct pilot tests and adjust chemical dosages.

+ Government Credits: The government offers financial 
rewards for environmentally friendly buildings. The Solaire has 
received a LEED Gold rating and has proven a 25% reduction in their 
contribution to the city sewer system. They state that the tax and 
utility breaks they receive for these accomplishments more than 
compensates for the additional costs they have incurred by having 
their own blackwater treatment.

Project Applications
Jared Olmsted
 Waste water and restaurant food waste will be used to harvest methane 
and CO2 gas.

 Goals: 

 Methane for operating vehicles, heating buildings, and (once 
converted to electricity) powering street lights and more.

 C02 and recycled water for sustaining plant life in urban farm/eco 
tower

 Recycled water for irrigation of green roofs, urban farms/eco towers, 
and landscaping.

Samina Iqbal 
 Population (per Facility): 1150

 Convert waste from housing towers to generative component for site. 

 3 Treatment facilities will handle 2/3 of current housing’s blackwater.

 Goals: 

 Recycled water for irrigation of green roofs and urban farms.

 Sludge for fertilizer.

 Methane for energy.

 Employment opportunities in facilities.

 

Area = 230 ft2
Diameter = 17.12 ft 
Depth = 8 ft

Area = 747.5 ft2 Length & Width = 27.34 ft    Depth = 10 ft

Area = 238.05 ft2
Diameter = 17.42 ft 
Depth = 10 ft

Area = 12.94 ft2
Diameter = 3.60 ft 
Depth = 10 ft

Area = 862.5 ft2 Diameter = 33.14 ft     Depth = 8 ft

Length = 10 ft, Width = 3 ft, Height = 6 ft   
(EACH)

*Measurements in black are design values for Samina Iqbal’s project. The image is approximately to scale.

(NTU = Nephelometric Turbidity Units)

A spreadsheet was created to assist with the design 
processes. The following table lists the inputs and outputs 
for the spreadsheet calculations.

http://www.wef.org/�
http://www.koch_water.com/�


Potential Advantages/Disadvantages of Vertical 
Farming:(3)

Advantages:
• Year-round crop production
• Eliminates agricultural runoff (worlds’ greatest 
source of pollution)
• Dramatically reduces use of fossil fuels
• Makes use of abandoned or unused properties
• No weather related crop failures (drought, flood, etc.)
• Sustainability for urban centers
• Converts black water to potable water
• Adds energy back to the grid via methane generation
• Offers new employment opportunities
• Could dramatically reduce incidence of some tropical 
infectious diseases
• Returns farm land to nature, restoring ecosystem services
Disadvantages:
• Diversity of plants limited, as is the market for products.
• Initially will not be cost effective.
• Integration and acceptance of vertical farming into society may be difficult.
• The public will have health concerns about use of blackwater.

Proposed Vertical Farming:
The vertical farm that we are proposing for the improvement of crops in the Harlem area is 
simply a building of 12 stories high, of which each floor will treat a crop individually for the 
cultivation of high amounts of vegetables.

As shown in this poster, the vegetables that are being proposed are:
Cucumber – Lettuce – Tomato - Sweet Potato – Strawberry.

One of the main reasons for this Vertical Farm is that it will be the pioneer one in the city of 
New York, and the location of Harlem will create such a great attention that it will increase the 
tourism, improve the businesses, create more jobs, improve the quality of the foos that will go 
to the restaurants, supermarkets, grocery stores, etc.

Site Description(1)

Rich in history, famous for its cultural institutions, recognized for its arts, and respected 
for its many great leaders, Harlem is well known 
as a diverse community of African-Americans, 
Caribbeans, Latinos, and Africans. It is 
internationally known for its literature, music, 
dance, sports, and the arts. 125th Street located
in the heart of Harlem, in the city of New York, 
is a street that is rich in the latter description that 
make this Street an integral part of Manhattan. 
125th street mostly comprehends of small businesses
and fast food places that are looking forward to grow
and give the community history written in their own 
words, culture, food, tradition.

Location of the Possible
Vertical Farm:(6)

Using the site history and historical maps, the 
expected location for the Vertical Farm to be built
was determined to be in the center block of Amsterdam
with 125th street and 123rd street.

For space availability, this is indeed, the best possible
spot for it to be built, the main reason is because it has 
a great amount of natural light.

Description of Possible Crops to be grown in Harlem:(5)

The vegetables most likely to be grown in Harlem are the most common in the entire city. These are: Lettuce, 
Tomatoes, Cucumbers, Sweet Potatoes, and Strawberries.

The tomato is the second most widely grown vegetable crop in the world and the number one vegetable grown in 
home gardens in the U.S. Rich in Vitamins A and C, tomato fruit contains the antioxidant lycopene. A recent long-
term medical study indicates that individuals who regularly consume fresh tomatoes or processed tomato products 
are less likely to develop certain forms of cancer than those who do not. Tomato Plant Culture: In the Field, 
Greenhouse, and Home Garden provides comprehensive factual information about tomato plant culture and fruit 
production, beneficial to plant scientists and commercial field and greenhouse growers as well as the home 